



Certificate No:

JRC20N2170
RUD-200901HESNZ
- PO00030016

This is to certify that the nominated size and quality of the following AMG product has been manufactured & to conform to EN818-2 with the following results.

MILL/TEST CERTIFICATE

CHAIN	
Description:	G80 8mm Chain Sling Set - 2L x 2mtr
WLL:	2000kg
Rating at 90 DEG:	2.8tn
Batch Number:	4968
Serial Numbers:	4968-13 to 4968-20
Date:	25/02/2021
Proof Load	50.3K/N
Breaking Load	83.2KN

SIZE

D	L	B	b
mm	mm	mm	mm
8	24	27.5	

CHEMICAL COMPOSITION

C	Si	Mn	P	S	Cr	Ni
0.2	0.22	1.03	0.015	0.004	0.46	0.46

This is to certify that the nominated size and quality of the following SLR product has been and tested with following results.

COMPONENTS	
Brand	SLR
Test Standard	EN1677
Certificate No.	SLR31690-31693
Works Ref No.	20/3656#-9

		Working Load Limit	Proof Tested 2times	Standard Breakage Force (ton) BF	Fact Breakage Force (ton)/BF
Item & Batch Number	Qty pcs				

SLR-487 Master Link 108-8 - Batch # XT2	20	3.5T	7T	14T	14.13T
SLR-74 Connecting Link 8-8 - Batch # CN8	40	2T	4T	8T	8.07T
SLR-85 Eye Shortening Hook 7/8-8 - Batch # KAMV	40	2T	4T	8T	8.05T
SLR-78 Clevis Self Locking Hook with Grip 7/8-8 - Batch # K7WT	40	2T	4T	8T	8.16T

Authorised Signatory



Manufactured, Inspected and Tested for and on behalf of:

Allan Marketing Group
42 Clements Avenue Bundoora Australia

inspected

AI

0.36

inspected

CE